=]
=voTrscH

P E R F O R M A N C E

www.evotech-performance.com

Kawasaki ZX10R Tail Tidy Instructions
Installation Instructions



®

Installation Instructions  ——

Kit Contents PRN015459

(A) 1 x Retro Light

(8) 1 x Loom Connector Type 19
'C) 2 x Indicator Pod

(D) 2 x M4 x 16 Black Button Heads
(E) 2 x M4 Flange Nuts

(F) 4 x M6 x 20 Black Button Heads
(G) 4 x M3 x 10 Black Button Heads






®

Installation Instructions ) —— 4




Installation Instructions 3 —— 4

x




BN




Installation Instructions




Installation Instructions







S et ®

Installation Instructions 8 | ——

— o




P .5\\] - ’ \ ‘/ 4 Y
Installaion Instructions

:.::w J"’ D %8 %W) : 5
&

RELEASE

np (=

RE-SET

‘Illb

RE-FIT

|||}b

Repeat
{ Both Sides




Installation Instructions

Both Sides

o Bt e T Gt A

| —



Installation Instructions

\ b

Both Sides

S — —




Installation Instructions 12 ==




Installation Instructions







Installation Instructions




6

]

Installation Instructions




/

]

Installation Instructions







Installation Instructions —— 4




[/
Installation Instructions —— 4




7

Installation Ins* .<tions
|




Installation Instructions

Repeat
Both Sides

—_T




Both Sides

p—




Installation Instructions

Repeat
Both Sides




Repeat
Both Sides







Installation Instructions




Installation Instructions 28 —— 4

Repeat
Both Sides

—



Installation Instructions

Repeat
Both Sides




Installation Instructions 30 —— 4

© ) @ ComaD)

=

2

Repeat
Both Sides




Installation Instructions

Repeat i
Both Sides |




Installation Instructions 32 —— 4

Repeat
Both Sides




Installation Instructions

OEMPART Il VO | i/

Repeat
Both Sides




Installation Instructions 34 ==

111 OEMPART

Repeat
Both Sides




Installation Instructions

Repeat
Both Sides




| AR SN ®

Installation Instructlons 36 —— 4

Repeat
Both Sides




Repeat
Both Sides




Installation Instructions 38 —— 4




Installation Instructions 39




Installation Instructions




Installation Instructions




Pociieh




Run wires neatly down the channel
in both parts ensuring they
Caution 4o not get trapped or squashed




Installation Instr




Installation Instructions 45 ==




~Installation Instructions 46 ==

e




Installation Instructions




48

Installation Instructions




49

Installation Instructions




oo ®

Installation Instructions




InstaIIati Instructions







Installation Instructions

)
iy 11l




Installation Instructions ——7——4

R St
(( 1 ;\ie1rse ages



Installation Instructions ——7——4




Installation Instructions ——7——4




==
=Vc_|_==|—l

F O R M A N C E




